BROKEN HILL

DROUGHT
WATER SUPPLY

December

2014




Broken Hill Drought Water

VERSION CONTROL

1

7 Nov. 2014

DJ

Supply

Preliminary draft — For discussion

LF

2

11/122014

Updated Draft — for Submission

AL/GP

File Location:

Page |2






CONTENTS

VERSION CONTROL ...ccuuuiiiiiiiiiennnnesiinnenireesssesssssssssrsssssssssssssssssssssssssssssssssssssssesssssssssssssnsesss 2
LIST OF FIGURES.......cccottrtmmmuniiinnnninnmnmnnssssssiireessssesssssssssssssssssssssssssssssssssssssssssssssnsesssssssssssns 2
LIST OF TABLES.......cciittiiiiiiniiiiiiniiniiennissiiemsssssresssssssssssssssesssssssssssssssasssssssasssssssasssssssansssssss 2
GLOSSARY OF TERMS & ACRONYMS ....ccoiiirrrmmmnciirnnnrrrennnsecssssssssrsssssessssssssssssssssssssssssssssses 3
[...]
ML in September.

Page 20



Broken Hill Drought Water Supply

TABLE 3: STORAGE VOLUMES — MENINDEE LAKES — DECEMBER 2014

% (ML/d)
Lake Wetherell 34 57,493 0
Lake Pamamaroo 45 100,266 250
Lake Menindee <1 0]
Lake Cawndilla 16 72,863 0
TOTAL 17 230,622 250

Lake Wetherell currently retains high levels of salt from previously captured inflows. In late-

September 2014, salinity within Lake Wetherell ranged from 1,100 to 2,300 EC. Lake

Pamamaroo has recently recorded salinity readings of greater than 700 EC. Additionally, the

Sunraysia Regional Algal Coordinating Committee has issued a red alert warning for toxic

blue green algae in the lower Darling River in October 2014.

8,000

6,000

4,000

Flow (ML/d)

3,000

2,000

1,000

Darling River Flows and Menindee Storage Volume

400,000

'\-q..&
e

i

- 380,000

7,000 4

™

- 360,000

- 340,000

5,000 4

- 320,000

300,000

- 280,000

Storage Volume (ML)

- 260,000

cannia
W

- 240,000

L.

13-May
20-May
27-May
03-Jun

10-Jun
17-Jun

05-Aug
12-Aug
19-Aug
26-Aug
02-Sep
09-Sep

- 220,000

200,000

16-Sep
23-Sep
30-Sep
07-Oct
14-Oct
21-Oct
28-Oct
04-Nov

Page 21



Broken Hill Drought Water Supply

FIGURE 6: DARLING RIVER FLOWS AND MENINDEE STORAGE VOLUME - 2014

3.3 Forecast Operations & Availability

As of September 2014 Broken Hill’s forecast water supply had fallen below the critical 18-
month target. Without significant inflows, water users will effectively be competing against
evaporation — the largest ‘water user’ by far in the Lower Darling, for access to water during
the latter stages of this water year. It is predicted that toward the end of summer 2014-15
(March 2015), and as such water deliverability will be limited to critical human needs,

essential town water, stock and domestic purposes and permanent plantings.

Forecast Scenarios of Menindee Water Security

300,000
— et Cate

=it lkety
—Worst Case

250,000
200,000

150,000

Wetherell + Pamamaroo Valume (ML)

100,000

[

T O T N B - B

N - - oo S
N o ol s i M o g o ey o o
e I I T R I v AV S I L
& & g @ T H & & ¢ & & &y & & 5 o g @ &

FIGURE 7: FORECAST MENINDEE STORAGE

As Lake Pamamaroo draws down the supply into Weir 32 pool is gradually provided by
storage in Lake Wetherell which will result in increasing salinity in the Weir 32 pool supplying
Broken Hill. It is estimated by March 2015, water would need to be sourced from Wetherell

and will result in a marked increase in salinity to over 2,000 EC.

Page 22



Broken Hill Drought Water Supply

Salinity forecast at Weir 32

4,000 +
Forecast Conditions -
!
approximate onl .
3,500 | PP A -
3,000 + S P
e il
2,500 + :
_ .
g 'l’
& 2,000 1+ -
2 o
9] o
“ 1,500 4+ i
l’-
-”’
1,000 + e —
- - l'---
500 + Releases Releases
le————— from Lake - e fromlake |
0 Pamamaroo Wetherell
- = < 0 0 0 0 n i 0 n n w
- b bl b - - o - o b b i 4 -
o o 5 5 & 5 ] o
§ § & & 3 ¥ 3 ¥ 3 3 37 § 8
8 8 8 8 8 g 8 8 8 8 2 8 8

FIGURE 8: FORECAST SALINITY

It is predicted that the current (2013-14) Menindee drought inflows will surpass previous

events, extending beyond 30 months without significant inflow.

MODELLED MENINDEE DROUGHT INFLOWS FROM START OF DROUGHT
with CURRENT UPSTREAM DEVELOPMENT
Y . Jan1965 to Nov 1969
30000 Mar 1979 to July 1983 '
Sep 2005 to Dec 2010 f
June 2001 to Apr 2006 Jan 1885 to June 19288 : '
25000 H Jan 1985 te June 1988 ! !
Mar 1879 to July 1983 / |
— + = Jani985 to Moy 1969 Apr 1933 to Feb 1941
» AL
O 20000 H — —a 5 <
2 Apr 18350 Feb 1941 Mar 1922 to Jan 1925 - __-
=1 Mar 1922 to Jan 1925 - 4
< = g =]
L — —May 1918 fo Aug 1920 IMay 1918 to Aug 1920 71" s Sep 2005 to Dec 2010
= 315000 — -
Lo | - =
Eg [ 4
32 T + Jun 2001 1o Apr 2006
g 100 — |
5] J—
500.0
0.0 4
29 33 37 41 45 49 53 57 61 G5 69
MONTHS SINCE START OF DROUGHT INFLOWS

FIGURE 9: FORECAST MENINDEE DROUGHT INFLOWS COMPARISON WITH OTHER DROUGHT EVENTS

Page 23



Broken Hill Drought Water Supply

In October 2014, State Water Corporation (SWC) (now Water NSW) commenced construction of
Copi Hollow Works which is designed to transfer water from Lake Pamamaroo to Copi Hollow to
protect the higher quality water (lower EC value) in Lake Pamamaroo from high evaporation

rates.

With the works complete Copi Hollow has a storage capacity of about 12,000 ML and has a
much lower evaporation rate. It is proposed that water would be pumped at 300 ML/d, and
commenced in mid-November secure the Lake Pamamaroo water source to augment Broken
Hill town supply. These measures are intended to protect the quality of water set aside for

Broken Hill as well as improve available volumes.

14000

300

12000

10000

200

8000

+ 150

ooc

S000

OutFlow & Pumping (M1)

4000

Volume (MI) & EC

2000 [ ¢

4
4
4
5
5
5
5
5
5
5
5
5
5
5
5
5

5

5

5

5
5
5
5
5
5
5

5

5

5

5

al-Jan-
15-Jan-
29-Jan-
12-Feb-
26-Fab-
12-Mar-
2&-Mar-
O%-Apr-
23-Apr-
OF-May-
04-lun-
18-Jun-
02-Jul-
16-Jul-
30-Jul
13-Aug-
27-Aug-
24-Sep-
19-Maov-

| Inflow EC  ——EC Copi Volume Inflow ——Pumping |

FIGURE 10: ANTICIPATED STORAGE & SALINITY — COPI HOLLOW WORKS

The works will effectively buy an additional eight to twelve months supply up to December

2015 for Broken Hill.

Page 24



Broken Hill Drought Water Supply

TABLE 4: FORECAST CRITICAL DATES

Insufficient supply at Lake Pamamaroo & March 2015
supply from Lake Wetherell @ over

2,000 EC

Supply from Copi Hollow NA March 2015

Supply exhausted to Broken Hill April 2015 December 2015
Forecast inflows to Menindee sufficient to unknown unknown

re-commence supply to Broken Hill

Page 25



Broken Hill Drought Water Supply

4.0 DESCRIPTION OF EXISTING BROKEN HILL WATER SUPPLY SCHEME

Essential Water is an operating division of Essential Energy - a NSW Government owned
corporation. Essential Water provides water supply services to Broken Hill, Menindee, Sunset

Strip and Silverton.

4.1 Description of existing Broken Hill Water Supply Scheme

The Darling River off-take at the Menindee Lakes Scheme is the main source of water for Essential
Energy. The river is partly regulated through release of water from Lake Wetherell, part of the
Menindee Lakes Scheme. Essential Water uses an intake structure in the river at Menindee and a
pump station to pump water to Broken Hill. The licensed entitlement is 9.975 Gigalitres (GL) per
year of high security water. Essential Water also has a licence for 29 ML per year for raw water for
Menindee. The water has to be pumped a height of 287 metres over a distance of 116 kilometres

from its source at the Darling River to the Stephens Creek reservoir.
PUMP STATIONS
Four pump stations pump water from Menindee to Broken Hill as follows:

e Menindee pump station
e Menindee booster pump station
e Kinalung pump station

e Kinalung booster pump station
Stephens Creek also has a pump station that pumps to the Mica Street Water Treatment Plant.

The decision to pump from Menindee is based on a broad range of factors, including, but not

limited to:

e Water demand in Broken Hill

e The time of year (summer versus winter)

e Efficiency gains and reduction of costs of pumping in off-peak times

e Overall efficient balance of supply between Broken Hill and Stephens Creek
e Maintenance of pumping stations and the pipeline

e Responding to supply outages and the need to catch-up supply in local storages

Page 26



Broken Hill Drought Water Supply

e Refreshing the pipeline to maintain water quality in the pipeline

e Maintaining supply to pipeline customers, including those at Sunset Strip.

This matrix of issues impacts on the quantity of water required from Menindee and the rate at
which the supply is moved between Menindee and Stephens Creek and then on to Broken Hill.

Eight in every ten years water supply to Broken Hill is reliant on pumping from the Darling River.

RAW WATER RESERVOIRS
Essential Water owns and operates:

Stephens Creek Reservoir (capacity 18,800 megalitres (ML) has a large surface area and a
shallow depth, meaning evaporative losses from the storage have historically been high and the
reservoir’s efficiency low. A levee was placed in the reservoir in 2003, which has significantly
reduced the evaporative losses when inflow occurs. Stephens Creek reservoir receives water from
its own catchment, as well as water pumped from the Darling River. The quality of water in this
reservoir tends to be controlled by the quality of the water transferred to it from the Darling River.
Stephen’s Creek reservoir plays an important role in providing an emergency storage (up to 3 days
storage) in case of emergency pipeline breaks or pump station failure which can take up to 30

hours to locate and repair;

Umberumberka Reservoir (capacity 7,800 ML) is located 28 kilometres northwest of Broken Hill
on Umberumberka Creek. Water is pumped to Blue Anchor tank using diesel pumps, and then
gravity fed to Broken Hill, supplying Silverton as it passes by. The quality of water from this source
is generally very good and tends to be the best of all the available sources. Umberumberka Dam is
a deep, efficient storage, but its catchment is unreliable as a sustainable water source — filling only

once every 15 years; and,

Imperial Lake Reservoir (capacity 670ML) is a small, 670 ML reservoir that collects water from its
own small catchment which includes part of the Broken Hill urban area. Water can be transferred
to Imperial Lake from Stephens Creek and Umberumberka via the Mica Street water treatment
plant. Imperial Lake provides emergency supply should the pipeline from Stephen’s Creek Weir to
Mica Street Water Treatment Plan fail. The lake is used as an emergency storage only. The quality

of water from this source is highly variable not only because of its urban catchment, but also the

Page 27



Broken Hill Drought Water Supply

fact that as it is only used in emergency situations, the salt, organic and metals concentrations of

the stored water can be high.

WATER TREA ATMENT

The Broken Hill Mica Street water treatment plant was commissioned in 2010, replacing the original
plant which was constructed in 1952. The new water treatment plant has a design capacity of
31.5ML/day of treated water. The water treatment plant is relatively unique in Australia due to its

need to treat a wide range of varying raw water qualities.

The water treatment processes includes pre and post chlorine in conjunction with UV disinfection
for control of Naegleria Fowleri and pathogens. Potassium Permanganate is added for iron and
manganese removal. Enhanced powdered activated carbon contact is added for removal of
dissolved organics, toxins and taste and order. Sulphuric acid is used for optimal flocculation pH.
Aluminum Sulphate (Alum) is added as the primary coagulant with Polyacrylamide or PolyDADMAC

as flocculant aids.

Water is then delivered to a three parallel train; two stage flocculation and clarification process.
The settled water is polished via dual media filters where Polyacrylamide can be added as a filter
aid. The filter backwash process includes both air scour and water. A Reverse Osmosis plant is
integrated into the plant as a side stream process to control salinity and hardness when required.
Fluoride is added to meet health standards. Lime is used for final pH correction, followed by the
addition of post chlorine to ensure residual chlorine levels at the extremities of the reticulation

system comply with the Australian Drinking Water Guidelines.

The treated water is stored at Mica Street water treatment plant and then pumped to service
reservoirs located at Block 10 (services Central and South Broken Hill) and Wyman and Rocky Hill

(services North and West Broken Hill).
Menindee Water Treatment Plant

The Menindee water treatment plant uses a similar process, with the exception of the use of

polyelectrolyte as a flocculation enhancer.
Sunset Strip Micro-Filtration Plant

Sunset Strip is currently a non-potable water supply. Raw water is taken off the Menindee to

Kinalung pipeline. A micro filtration process takes place with a filter of 0.2 microns. The raw water

Page 28



Broken Hill Drought Water Supply

then passes through a carbon filter, and is chlorinated and distributed to the residents of Sunset

Strip.
Silverton Chlorination Plant

The Silverton water supply is also non-potable. Raw water is taken off the Umberumberka to

Broken Hill pipeline, chlorinated and then distributed to the residents of Silverton.
RESERVOIRS & RETICULATION

Treated water is stored in a number of service reservoirs (tanks) strategically located in and
around Broken Hill. These tanks are of steel or concrete construction and require maintenance on a
periodic basis to prevent corrosion and degradation to maintain the reliability and quality of the

water supplied.

The total storage from summer levels is 16.4ML although in theory, the tanks can hold just over 40
ML, however, this figure is not operationally accessible. There are four pressure zones due to the
hills and changing relative levels in each district, Essential Water’s operations balances storage
capacity to reduce main bursts. During summer when demand permits flow within the reticulation
all day, an effective maximum storage of 16.4ML prior to low pressure complaints, and importantly
draws down between high and low operating levels to ensure fresh water containing chlorine is
cycled in the tanks. During winter, this storage has to be reduced to a maximum of 10.6ML prior to
poor water pressure complaints and increased main bursts The Broken Hill water reticulation
system was originally built over a 30 year period commencing 1937 and comprises 220 kilometres

of pipework of various diameters and ages.
4.2 Deficiencies of the Existing Scheme

Essential Water’s service area is the most arid in the state and experiences extreme variable
conditions including low rainfall, distances to water, ageing infrastructure and high evaporation.
The unique operational circumstances combined with dry conditions cause salinity and other water

quality problems in the raw water.

Page 29



Broken Hill Drought Water Supply

SECURITY OF SUPPLY

The most critical issue facing Broken Hill, is security of water supply. In prolonged periods of
drought, the Menindee Lakes System has proven insufficient to provide security of supply for
Broken Hill. In 2002-2003, reservoirs at Broken Hill were empty, and there was insufficient storage
in Lake Wetherell in the MLS. This led to sourcing of water from the residual pool of water at Lake
Menindee. This water was of poor quality (2,300 EC), yet was supplied to the residents of Broken
Hill, despite being significantly above the 1500 EC limit deemed acceptable for human
consumption. With even that source in danger of running dry, plans were made to bring in water
supplies by train at significant cost, while a Reverse Osmosis (RO) plant was constructed (but
never commissioned). The situation was only saved when floodwaters came down the Darling River

in 2010/11.
RAW WATER RESERVOIRS

Approximately 25 per cent of the reservoir capacity at Stephens Creek has been lost to
sedimentation over the past century. Order of magnitude estimates indicate that sediment is
continuing to move slowly towards the reservoir. Stephens Creek is not compliant with NSW Dam

Safety Committee (DSC) guidelines and requires extensive capital works in order to comply.

Evaporation in Stephens Creek Dam is high relative to the storage volume of the reservoir. For this
reason the best use for the reservoir is to obtain opportunistic savings in the cost of pumping water
from the Darling River during rain events. Umberumberka Dam has lost approximately 40 per cent
of its capacity due to siltation over the past century. Imperial Lake is not compliant with NSW Dam

Safety Committee (DSC) guidelines and requires extensive capital works in order to comply.
WATER QUALITY

A major threat to the adequacy of water storages is an increasing number of blue green algae
events. Recently, both Umberumberka and Stephens Creek reservoirs experienced high algal levels